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1. Tén mau : SIKA MONOTOP 610
Name of sample
2. S6 lugng miu : 01 (25 kg)
Quantity
| 3. Ngay nhin miu : 02/10/2015
' Date of receiving
4. Noi giri mau: CONG TY SIKA HU'U HAN VIET NAM
Customer ~ Duwdmg s 10, KCN Nhon Trach 1, Nhon Trach, Déng Nai
5. Thaoi gian thir nghiém: 03/10/2015 - 05/11/2015
Testing duration
6. Diéu kién thir nghigzm/ Test condition:
- Viée gia cong mau thir nghiém do phong thir nghiém xay dung — Trung tdm 3 thyc hién.
The preparation of samples was carried out by civil engineering testing Lab. — Quatest 3
} - Ty 1€ trdn/ Ratio: Nudc/ Water : Vira khd/ Dry motar: 20,9%

7. Két qua thir nghiém/ Test results:

Tén chi tiéu Phuong phap thir Két qua thir nghiém
Characteristic Test method Test result

7.1. Cuong do udn/ Flexural strength, MPa ASTM C 348-08

e 28 ngay/ days 4,5
7.2. Cuong do nén/ Compressive strength, ~ MPa ASTM C 109-08

e 28 ngay/ days 59,4
7.3. Cuong d6 bam dinh/ Bonding strength, MPa ASTM D 4541- 02

e 28 ngay/ days Method A 2,37
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] Cac ket qud thir nghiém ghi trong [Ihl 4 nity chi ¢6 gid tej ddi viil miu do khn h hiing giri dén./ Text results are valid for the namely submitted sample(s) only
L Khong durge trich sao mot phitn phidu ket qua thir nghidm niy néu khdng b sy dong ¥ biing viin ban cia Trus 15 tdm Kj llnn 3 N/A: khing dp dung
This Test Report shall not be reproduced, exce ,—f 1 full, withe m the w u.'r n-approval o ,'QJ atest 3 Nor applicable
3, Tén milu, 1én khich hing duge ghi theo yéu cllu cia noi g o l ut Name of sam ;F nd customer are wrilten as customer's request
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expan ity o l 1‘ uremen » mlact Quatest 3 af the below address for further information

‘ Head (_llim. l)l‘ isteur, UI Hn C ln Minh City, VIET NAM
| Testing 7 Road 1, Bién Hoa | Industrial Zone, Bdng Nai

Tel: (84-8) 38204274 Fax: (84-8) 38293012 Website: www.quatest3.com.vn
Tel: (84-61) 3836212 Fax: (84-61) 383 6298 E-mail; ql-dichvutn@quatest3,.com.vn
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